WHIP INDUSTRIES, INC.

WFP15ARO0
&
WFP15ARO0-E

15,000 LBS CAPACITY

FOUR POST GROUND ALIGNMENT LIFT

INSTALLATION INSTRUCTIONS & MANUAL

WHIP INDUSTRIES, INC
3010 S MAIN ST.
FORT WORTH, TEXAS 76110
PH (800) 256-7391 FAX (817) 289-1412
E-MAIL: WhipIlnd @whipindustries.com

REV.E



TABLE OF CONTENTS

Important Information

Cautions and Warnings

Tools Required

Anchoring Tips

Installation Instructions

30 Day Maintenance

Trouble Shooting Guide

Parts & Shipping List

Parts Breakdown and Installation Drawings

10

11

15



IMPORTANT INFORMATION

1. The floor where the lift is to be installed must be a minimum of 4” thickness of
concrete. Concrete must be reinforced with steel rebar with a minimum compressive
strength of 3,000 psi . Failure by the purchaser to provide the recommended mounting
surfaces could result in personal injury, property damage and/or unsatisfactory lift
performance.

2. Read the installation manual before installing the lift.

3. This lift is a four post alignment lift which requires a minimum Std. (15°-0” x 26’-0”)
& Ext. (15°-0” x 27°-8”) bay area.

4. Read anchoring tips information before drilling and installing the anchor bolts.

5. Do not raise a vehicle with the lift until the 1ift has been correctly installed and
adjusted as described in this manual.

6. Maximum floor variation between any two posts is 2 inches.

CAUTIONS AND WARNINGS

MOTORS AND ELECTRIC CONTROLS ARE NOT - SEALED
AGAINST WEATHER OR MOISTURE. DAMAGE OR ELECTRICAL
SHOCK MAY OCCUR IF INSTALLED UNPROTECTED OUTDOORS.

FACTORY MUST BE NOTIFIED WITHIN 30 DAYS OF DELIVERY
IF THERE ARE ANY PARTS MISSING FROM SHIPMENT.

RECOMMENDED OIL: HYDRUALIC MEDIUM OIL SAE-10 OR
EQUIVALENT. MAY USE TRANSMISSION FLUID DEXRON II OR
III ATF.

ALL BOLTS PLACED IN THE COLUMN MUST BE PLACED FROM
THE OUTSIDE FACING INWARD. UNLESS NOTED IN THE
INSTALLATON INSTRUCTIONS.




TOOLS REQUIRED

Concrete rotary hammer drill with 34 carbide bit
Open End Wrenches: 7/167, 1/2”,3/4”, & 1 1/8”
Ratchet Driver

Sockets: 1/27,3/4” X 1/2” deep

12” Crescent Wrench

3/16 Allen Wrench

Phillips & Flat Head Screwdriver

Hammer

Needle Nose Pliers

Retainer Ring Pliers

Electrical Pliers

Level

Fish Tape

25’ Tape Measure

Chalk Line

Small Drift Punch

Step Ladder

3 gallons of hydraulic medium oil SAE-10 or Dexron II or III ATF.

1 1/2 to 2 1/2 Gallons of Grout (Masterflow 928, Wedjrok Ready Mix Grout or
Equivalent)



ANCHORING TIPS

1. Anchor must be at least 5” from the edge of the slab or any seam.
2. Use a concrete hammer drill with a 3/4” carbide bit.

3. Do not use a worn bit.

4. Drill in a perpendicular line with the hole.

5. Do not apply excessive pressure to the drill. Let the drill do the work.

6. Lift the drill up and down occasionally to remove residue and to reduce binding.
7. Drill the hole depth equal to the length of the anchor, or completely through the slab.

8. For better holding power, blow all dust and residue from the hole before driving
anchor into hole.

Place a flat washer over threaded end of anchor. Spin nut 1/2” down past end of anchor.
Carefully tap anchor into the concrete until nut and flat washer are against base plate. Do
not use an impact wrench to tighten.

FIG. #1 FIG. #2 FIG. #3 FIG. #4



1)

2)

3)

4)

5)

6)

7)

INSTALLATION INSTRUCTIONS

Area required for four post alignment lift is a minimum of Std. (15’ x 26’) or Ext.
(15’ x 27°-8”) area.

Using the chalk line layout a rectangle (Std.) 15°-9” x 11°-9 3/8” or (Ext.) 17°-5” x
11°-9 3/8” atleast 3°-7 3/8” from the ramp location and 1°-7 3/8” from either side of
the lift (see Layout & Installation Specification sheet). This should give the lift 4”
clearance in front of the ramps and 1°-7 3/8” from the side of the any leg.

Unpacking lift, inspect lift for any damages due to transportation and check shipping
list for missing parts.

Locate the both Mainside Legs (see Fig. #2). Position legs as shown in the Installation
Specification sheet for recommended installation. Optional - Mainside legs can be
mounted on opposite side of lift depending on customer preference Hold the 14’-8”
dimension of the legs center to center.

After measuring, Step #1 (see Fig. #5A) is to drill holes using a %4” diameter carbide
drill bit. Keep in mind the anchoring tips mentioned previously in the manual. After
drilling all 8 hole on the Mainside Legs, anchor them down with 34-10UNC 5 12
anchor bolts (8 pcs. - 91578 A501). Make sure legs are level and plumb. Use ¥2-
I13UNC x 2 all threaded HHCS (4 pcs. - 92865A720) with ¥2-13UNC reg. hex nuts (4
pcs. —90473A223) at the base plate to level legs. Make sure all bolts are properly set
and meet 75 ft. 1bs of torque. DO NOT USE AN IMPACT.

Locate Top Rail assembly as shown in Fig. #1. Step #2 is to mount Top Rail
assembly on top of Mainside Legs (see Fig. #5A). Secure Top Rail to Mainside Legs
using Y2-13UNC x 2 HHCS (4 pcs. — 91247A720), 1/2 flat washers top and bottom (4
pcs. —90126A033), ¥2 lock washers (4 pcs. - 91102A033) & Y2-13UNC hex nut (4
pcs. —90473A223).

Locate LH & RH Cross Rails see Fig.#3. Fig. #3 shows RH Cross Rail. The pin stops
and the hose guide brackets are some of the determining factor between the LH and
RH Cross Rails. Both pin stops and hose guide brackets go to the inside of the lift.
Also locate cross rail leaf chain (2 pcs. - ALIG-412-097 — 206 %” long). Run chain
through Cross Rail as shown in Fig.#3. Chain goes over the 2 %” pulley on the
mainside end and under the pulley at the offside end. Do the same for both Cross
Rails. After routing chains through Cross Rails Step #3 is to connect the end of the
mainside chains to the chain connector at the bottom of both Mainside Legs using
5/16 x 1 Y4 shoulder bolt (2 pcs. - 91259A585) and %-20UNC nylon lock nut (2 pcs. —
90640A129). **IMPORTANT - Leaf chain must be mounted vertically on the
chain connector to eliminate any chance of binding or kinking. *IMPORTANT*
- Note the orientation of the Top Rail to the location of the LH and RH Cross
Rail on Fig. #5A. The Cross Rail with the short chain connector must connect to
the long Top Rail chain and the tall chain connector must connect to the short
Top Rail chain. If the Top Rail is rotated 180 degrees the chain connectors must
be switched. The lift will lift load uneven if the connectors are not at the proper




location. Do this before moving the Cross Rail into the Mainside Leg weldment.
Now move Cross Rail into the leg to mount nylon rub blocks (3 pcs. — ALIG-412-
019) and guide brackets (1/1 pc. — ALIG-412-082 & -083). The ALIG-412-082
always goes to the outside of the lift and ALIG-412-083 always goes to the inside of
the lift. Move Cross Rail to the inside of the lift about an 17 off center and mount the
double guide bracket with the rub block first. Slide rub blocks into each cut out of
guide brackets (ALIG-412-082) see Fig. #5B. Take the guide assembly to the top of
the inside leg and rotate the assembly so that it goes into the formed leg see Fig. #5C.
Slide it down the leg and bolt it to the out side of the Cross Rail using ¥2-13UNC x 34
HHCS (2 pcs. - 92865A710). Repeat the same procedure for Single Guide (ALIG-
412-083).

8) Step #4 is to repeat the same procedure on the opposite mainside for the LH Cross
Rails.

9) Step #5 is to locate the LH/RH Offside Legs shown in Fig. #2. LH Offside Leg is
shown. See Fig. #5A for location on lift assembly. Slide LH Offside Legs into the RH
Cross Rail about 11°-9 3/8” apart form the Mainside at the base plate. Repeat the
mounting procedure of the guide brackets (ALIG-412-083 & -082) and the nylon rub
blocks (ALIG-412-019). Guide brackets hold the Offside Leg the correct distance
from the Mainside Leg.

10) Step #6 is to connect the cross rail leaf chain on the offside to the Theaded Chain
Connector (1 pc. — ALIG-415-049) see Fig. #5D. Use the 5/16 x 1 %4 shoulder bolt (2
pcs. - 91259A585) and Y4-20UNC nylon lock nut (2 pcs. — 90640A129) to connect the
leaf chain to the chain connector.

11) Step #7 is to repeat Step #5 & #6 of the RH Offside Leg.

12) Step #8 is to move the Offside Legs apart to hold the 14°-8” dimension at the center
to center of the legs and to anchor the legs to the concrete repeating Step #1.

13) Step #9 is to locate the LH/RH Track Weldm’t. (1/1 pcs. — (Std.) ALIG-412-020 or
(Ext.) ALIG-412-220) and position them on top of the Cross Rails as shown in Fig.
#5E. Hold 37 1/2” inside Track Weldm’t. and centered on the Cross Rails side to side.

14) Step #10 is to extend hydraulic cylinder which lower both Top Rail Chain to connect
to chain connectors on Cross Rail. Use a 5/16 shoulder screw (2 pcs. — 91259A587)
and %4-20UNC nylon lock nut (2 pcs. — 90640A129) to secure the chain.

15) Step #11 is to mount the 3-way pneumatic valve, F/R/L air system & power unit to
the LH Mainside Leg using the #6 pan screw, #6 lock washer #6 hex nut, #10 pan
screw, #10 lock washer, #10 hex nut, 5/16-18UNC x 1” bolts, 5/16-18UNC hex nuts
and 5/16 lock washers respectively see View A in Fig. #6B. Before connecting the
hydraulic hoses from the power unit to the cylinder you must first install two 90 deg.
fittings (2501-06-06) on the cylinder and two 90 deg. fittings with o-rings (6801-LL-
06-06) on the power unit. The 108 hose (ALIF-412-029) goes from the fitting on the
cylinder next to the rod to the fitting of the power unit on the side of the handle. The



48” hose (ALIF-412-030) goes from the fitting of the cylinder next to the power unit
to the fitting of the power unit on the opposite side of the handle. Next connect the
electricity to the power unit. Power requirements: 230 Volt, single phase power, 12
amp. Use separate circuit for each unit and protect each circuit with 30 amp time
delay fuse or circuit breaker.

16) Fill pumping unit with hydraulic medium oil SAE-10 or equivalent. It will take
approximately 3 US gallons. Automatic transmission fluid may be substituted.

17) Use plastic ties or steel loops to secure slack in hydraulic hose and hydraulic
cylinders.

18) Before operating lift visually inspect lift to make sure the chains and hoses are not
rubbing on hardware or lift parts.

19) Step #12 is to raise lift with track and rest on latch bar about 30 to 36 to secure
Tracks on the Cross Rails and assemble the remaining parts and hardware on the
Tracks. Use figure #4 A, #4B and #4C.

20) Step #13 is to assemble and install the air hoses and fitting as shown in Fig. #6A and
#6B. Note: 1/8” and 3/8” tube run thru the hose brackets in the rear Cross Rail
and thru the holes underneath the Track Weldm’t. Air pressure requirements:
100 psi minimum to 120 psi maximum. Use 3/8” Heli Tube (ALIG-415-119) to
wrap 1/8” & 3/8 tube together.

21) OPTIONAL - Load both Air Jacks between Track Weldm'’t. one at each end with air
fittings facing the front and rear of lift. Connect the two % retractable air hoses to the
jacks (2 pcs. — 5245K12).

22) Connect the external air supply tol1/4 FNPT Air Ball Valve.

23) Again before operating lift visually inspect lift to make sure hoses are not rubbing on
hardware or lift parts. Push button on power unit to raise lift until safety latches rise
off the latch bar, then press the 3-Way Pneumatic Valve and at the same time pull
release handle on the power unit to lower lift.

24) Raise lift about 60” and set safety latches on latch bar. Adjust latch bars on legs to set
Track level. This is done by turning the 3%-10UNC hex nut on the threaded rod of the
latch bar.

25) Raise and lower lift repeatedly to purge air trapped in hydraulic lines and to adjust
Cross Rails. Each Cross Rail must be synchronized as the lift moves up and down.
Adjust Cross Rails by turning the 1”” hex nut of the chain connector on the Offside
Legs.

26) Refill tank with hydraulic oil.

27) After lift is leveled and operating properly, pour grout between the base plate and the
concrete floor to stabilize the lift. Do not use lift for 24 hours.



30 DAY MAINTENANCE

1) Inspect the chains for wear. Grease inside formed legs as needed.

2) Check equalizer cables regularly for proper tension and adjustment.

3) Inspect adapters and pads for damage or wear. Replace if necessary.

4) Inspect all hydraulic lines and fittings for leaks and tighten if necessary.
5) Check locking latches and releases for proper operation.

6) Check automatic arm lock device for proper operation.



TROUBLE SHOOTING GUIDE

POSSIBLE PROBLEM POSSIBLE CAUSE & SOLUTIONS

1. MOTOR DOES NOT RUN A) Breaker tripped or fuse blown
B) Motor thermal overload tripped.
Wait for overload to cool.
C) Check thermal overload in starter
box (three phase only). Push to
reset.
D) Defective control switch, replace
E) Faulty wiring connections. Call

electrician.
2. MOTOR RUNS BUT THE LIFT A) A foreign object under check
WILL NOT RAISE OR HOLD A LOAD valve. Push handle down and push

“raise” switch. Foreign matter
should release under pressure.
B) Remove check valve. Clean and
replace.
C) Oil level low: check oil
reservoir. With carriage in the
down position, pump reservoir

should be full.
3. MOTOR RUNS BUT THE LIFT PICKS A) Relief valve setting is too low.
UP PARTIAL LOAD ONLY. Remove back hexcap on pump and

and adjust valve clockwise.
B) Hydraulic seals damaged (call
factory for instructions)

4. OIL BLOWS OUT BREATHER A) Oil reservoir overfilled
B) Lift lowered too quickly while
under heavy load.

5. LIFT MAKES A GROANING A) Bleed cylinder manually.
SOUNDING WHEN RAISING OR B) Add an ounce of oil to the
LOWERING. air side of the piston.
6. LIFT RAISES UNEVENLY A) Chain are not properly adjusted
or tightened.
B) Use lighter weight oil in the
pump.
7. LIFT DOES NOT LOWER A) Adjust yokes out at pneumatic

cylinders in the Cross Rails

10



PART NUMBER

ALIG-412-01
5304Z
98410A128
ALIG-412-101

ALIG-412-001
(ALIG-415-201)
AA-3515001
98023A045
98410A152
98410A249
98410A133
98381A593
ALIG-412-009
ALIG-412-098
(ALIG-415-298)
GL-12-053
GL-12-056
GL-12-096
(ALIG-415-296)
GL-12-100
GL-12-101
2501-06-06
6801-LL-06-06
3225T6
91247A720
90473A223
91102A033
90126A033
7130K55
ALIF-412-029
ALIF-412-030

PARTS & SHIPPING LIST

DESCRIPTION

Ramp Assy.

Ramp Weldm’t.

52 0.D. x 20 ID. x 22W DS Bearing
0.75 Dia. Retainer Ring

% Dia.Ramp Pins

Top Rail Assy.

Std. Top Rail Weldm’t.

Ext. Top Rail Weldm’t.

3.50 Dia. 72” Stroke Hyd. Cylinder

2.00 SAE Flat Washer

2.000 Dia. Retainer Ring

1.375 Dia. Retainer Ring

1.000 Dia. Retainer Ring

0.313 Dia. x 2.5 Lg. Dowel Pin

Cylinder Chain Connector

BL646, 127 Pitch Male Ends, Std. Short Top Rail Chain
BL646, 153 Pitch Male Ends, Ext. Short Top Rail Chain
5.5 Dia. Roller

4.0 Dia. Pulley

BL646, 347 Pitch Male Ends, Std. Long Top Rail Chain
BL646, 399 Pitch Male Ends, Ext. Long Top Rail Chain
1 Dia. Cylinder Pin

1 3/8 Dia. Pulley Pin

0.375MNPT x 0.375MJIC 90 Deg. Adapter
0.375MORB x 0.375MJIC 90 Deg. Adapter w/O-ring
% Rubber Cushion Steel Loops (Optional)

15-13UNC x 2.0 HHCS Grd. 5

12-13UNC Hex Nut Grd. 2

12 Lock Washer

12 SAE Flat Washer

117 Black Ties

0.375FJICS Hose x 108”

0.375FJICS Hose x 48”

11

QTY.

[\S)

[\ RN @ W SN \S]

[

—— = 00 R A DR PN W QNN = NN -

HK
HK
HK
HK
HK
HK
HK
HK
PKG
PKG



ALIG-412-060L/R
6498K334-1.00
6498K42
6498K72

5315

SPC-2001
90096A242
91251A542
91251A546
90473A029
90126A038
91102A029
98410A128
98410A133
91309A537
ALIG-412-007
ALIG-412-076
ALIG-412-088
ALIG-412-089
ALIG-412-090
ALIG-412-090A
ALIG-412-102
GL-12-055
91259A585
91259A587
90640A129
92865A710
ALIG-412-019

ALIG-412-070L/R
ALIG-412-071L/R
ALIG-412-084
ALIG-412-105
90272A247
91102A011
95462A538
91247A583
95473A030
91102A030
92865A720
90473A223
91578A501

LH/RH Cross Rail Assy.

LH/RH Cross Rail Weldm’t.

0.75 Dia. x 1.0 Stroke Pnuem Cylinder
0.75 Dia. Cylinder Yokes

0.75 Dia. Cylinder Brackets

0.375 Dia. x 0.41W x 1.00 Lg. Ext. Spring
1/8 MNPT x 1/8 Push-On Fitting

#10-24 Hex Head Thread Cutting Screws
14-20UNC x 1.0 Lg. SHCS

14-20UNC x 1.5 Lg. SHCS

14-20UNC Hex Nut Grd. 2

1” SAE Flat Washer

V4 Lock Washer

0.750 Dia. Retainer Ring

1.000 Dia. Retainer Ring

14-20UNC x 0.50 Lg. HHCS Grd. 2

CR Cover Plate

Safety Locks

3/4 Dia. Pulley Pin

1 Dia. Safety Latch Pin

Mach. Chain Connector 3” Lg. (LH Cross Rail)
Mach. Chain Connector 2 ¥4” Lg. (RH Cross Rail)
Safety Latch Spacer

2.25 Dia. Pulley

0.313 Dia. 1.25 Lg. Shoulder Bolt

0.313 Dia. 1.50 Lg. Shoulder Bolt
14-20UNC Nylon Lock Nut

12-13UNC x 0.75 Lg. HHCS Grd. 2
Nylon Rub Blocks

LH/RH Mainside Leg Assy.
LH/RH Offside Leg Assy.

LH/RH Mainside Leg

LH/RH Offside Leg

Latch Bar Weldm’t.

Holding Bracket

#10-24UNC x 1.00 Pan Head Phillips Screw
#10 Lock Washer

%-10UNC Hex Nut Grd. 2

5/16-18UNC x 1.0 Lg. HHCS Grd. 5
5/16-18UNC Hex Nut Grd. 2

5/16 Lock Washer

15-13UNC x 2.0 Lg. (Full Thrd) HHCS Grd. 5
12-13UNC Hex Nut Grd. 2

%-10UNC x 5 Lg. Anchor Bolts w/SAE FW & Hex Nuts

12

NN
w2
o)
—*
w2

el AN A S S S S e W S S e R o i T T o

[\ J@))

111
111

171
171

HK
HK
HK
HK
PKG

HK
HK
HK
HK
HK
HK



94846A555
90126A038
ALIG-415-049

ALIG 412-020L/R
(ALIG 412-220L/R)
3896T1
3461T82
ALIG-412-008
9614K37
92865A714
90473A223
91102A033
92865A841
90473A036
91102A036
90566A031
91090A115
93548A644
ALIG-412-099
ALIG-412-046
ALIG-412-047
ALIG-412-051
ALIG-412-055
ALIG-412-093
ALIG-412-101
ALIG-412-107
ALIG-412-109

92865A719
91236A724
90473A223
90096A242
91102A033
90126A033
4534K42
60115K39
6464K18
SPC-2001
SPE-20
SPC-6002

1-14UNF Hex Nut Grd. 5
1.0 SAE Flat Washer
Threaded Chain Connector

LH/RH Track Assy.

Std. LH/RH Track Weldm'’t.

Ext. LH/RH Track Weldm’t.

1/16 Oval Sleeve Alum. Ferrules
1/16 Wire Rope (8 pcs — 127 1g.)
Slip Plate Pin

1.0 Dia. Delrin Ball

12-13UNC x 1.25 Lg. HHCS Grd. 5
15-13UNC Hex Nut Grd. 2

15 Lock Washer

3%-10UNC x 1.75 Lg. HHCS Grd. 5
34-10UNC Hex Nut Grd. 2

% Lock Washer

3/8-16UNC Thin Nylon Lock Nut.
3/8 Fender Washer x 1 12 OD
3/8-16UNC Carriage Bolt x 5 Lg.
15-13UNC x 3.25 x 6.50 U-Bolts
0.25x 2.50x 71.625 CDFB, 1018
16 Ga. MSSH x 5.00 x 35.00, A366
Front Stop Weldm’t.

Ramp Support Weldm’.

Track Steps

Ramp Pivot Pin

Quick Disconnect Brkt.

Elect. Box Brkt.

Misc. Parts

15-13UNC x 1.75 HHCS Grd. 5
15-13UNC x 3.0 HHCS Grd. 5
15-13UNC Hex Nut Grd. 2
#10-24 HH Thread Cutting Screw
15 Lock Washer

15 SAE Flat Washer

*L4 NPTF FM Seal Hex Socket Plug (ALIF-209 Cyl.)

F/R/L Air System
3-Way Pneumatic Valve

1/8 MNPT x 1/8 Push-On Fitting (Plastic)

1/8 Push-On Union Tee (Plastic)

Y4 MNPT x 3/8 Push-On Fitting (Plastic)

13

[\

111

171
171
16
8 Ft.

—_ 00 = = = U W U OO
(@)} S OO PR~

il NS T NS\ I \S I \S Je < JiF S e oo o]

16

20

20
40

OO W W = =

HK
HK
PKG

HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
PKG
PKG
PKG
PKG
PKG
PKG
PKG
PKG

HK
HK
HK
HK
HK
HK



SPE-60
47865K21
5485K22
50785K72
50785K61
50785K41
91247A583
95473A030
91102A030
94070A153
91102A007
90480A007
6536K18
5245K12
AH-1008
ALIG-412-119
ALIG-415-097
ALIG-415-117
ALIG-415-118
ALIG-415-119

ALIF-ARJ-06K
ALIF-TT1

*#%* Note: All hardware unless specified is grade 2. All hardware is zinc
coated unless specified. Parts with PKG at the end are packed on the lift
and parts with HK at the end are packaged in a box and put on the lift.

3/8 Push-On Union Tee (Plastic)

V4 FNPT x Y4 FNPT Ball Valve (Brass)

L4 MNPT x ¥4 MNPT Hex Nipple (Brass)

L4 FNPT Tee Connector (Brass)

L4 MNPT x 1/8 FNPT Hex Bushing (Brass)

1/8 MNPT x 1/8 FNPT 90 Deg. Street Elbow (Brass)
5/16-18UNC x 1.0 Lg. HHCS Grd. 5

5/16-18UNC Hex Nut Grd. 2

5/16 Lock Washer

#6-32UNC x 1.00 Pan Head Phillips Screw

#6 Lock Washer

#6-32UNC Hex Nut Grd. 2

L4 MNPT x % F Quick Disconnect Hose Coupling (Ind.)
L4 MNPT x Y Self Retracting Nylon Air Hose 25’
Power Unit

Turntable Cover (Only on Extended Lifts)

BL644, 275 Pitch Male Ends, Cross Rail Chain

45’ - PT23002BK - 1/8 Black Tube

55’ — PT24006BK - 3/8 Black Tube

6’ — HT-00375 - 3/8 Heli Tube

OPTIONAL EQUIPEMENT

6K Air Roller Jack
13” Dia. Turntables

14

i NS I N Rl \S R N \S I \O I (O I \O I \O I \ ST \S I AR @

[\S 2N \S]

HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
HK
PKG
PKG
PKG
PKG
PKG
PKG

PKG
PKG



X 27’ -8

11'-9 3/8”

—3'-1 1/2"—

10'-2 378"
—INSIDE [LEG—
WLIDM|T.

STD.
150
EXT.
1707

STD.
19'-8”
EXT.
2l’'-3/8"

~2'-3 1/2"

184
204

REQUIRED AREA
//rSTD.— 15/
EXT, - 15/
STD. 15 1/8 _
EXT. 35 1/8
34 S/B
|° ’
off
|
LH Offdide o
L eq]
88/[
STD. ]
86/_0// a
EXT.
c/'=8 STD.
15/-9”
EXT.
17/_5//
‘E;% L
RH Offgide
leg-
3-7 3/8"

Loading
End

i STD.

EXT.

o 18

Mginside Leg
Optional Power

Unit Mount

13'-10 1y 4"

STD.
141_8//
EXT.
161_4//

Maimside Leg
w/Hower Unit

STD.
ce’'=5”
EXT.
84/_1//

FIG #1 WEPISARDO -

LAYOUT &
INSTALLATION SPECIFICATION




' o/M
# Ol NIVHO IV oL LAOHS 'IX3 |o05 oo renion
862-G1% -1

ASSY 1IVY d01L NIVRS Ve O o oty

NId A377INd .8/€ 1
Xg 101-21-719

'ASSVY TIIvd 401 '1X3
CLX3 102-STy-8Iv
'ASSVY TIIvd 401 1S
CaLsS>  100-21y-DITv

NId 713M00 2/1 2 X S1/G _
X2 £65VI8ESL AJTINd vId ¥
ONIY J3NIVLI3Y 2 Xg€ 960-21-19

X2 2SIv0Iy86

ONd d3INIVLI3S ,8/7€ 1T
XE 6vevilr8s

JIHSYM 1VT14 39S e

X2 Gy0vES086 ‘NNOJ NIVHO "1AD

437170 VI 2/1 S

M
N3 n/d / e

937 3IAISNIVW X2 €50

NIVHO IV 401 BNO7T "LX3
962-GIy-DITv

NIVHO IV d01 BNOT 'dLS
960-21-19

'1d0v .06
JIFW 8/7€ X LdNW 8/€
X2 90-90-10G&2

JIANITAD "TAH
100S1SE-VV

ONIY A3NVILIS T
€e€Iv0Ir86




90473A242 2X
7/8-9UNC HEX NUT

0,

ALIG-412-070LH/RH
MAINSIDE LEG WELDM'T,

90473A242 2X
7/8-9UNC HEX NUT

0,

ALIG-412-071LH/RH
MAINSIDE LEG WELDMT.

ALIG-415-049 2X

THREADED CHAIN CONN. JaBaensss

1-14UNF HEX NUT

ALIG-412-084 ALIG-412-084
/_ LATCH BAR WLDM'T. / LATCH BAR WLDM'T.
S '
N ™~
<
A a A [ so1z6a038 2x
S u ~ ﬂ 1 FLAT WASHER
\\ \ .
. BN \\ <
~J 4 N ~ b
] 2 r
GL-09-011 ] 4 ) 4
P/U MOUNTING BRACKET
1. F + %l\
, g g
R J J
HOLES FOR
F/R/L/V BRACKET \ QI QI
.
.
\ \
] S
\ &
.
\\ ~o.
N e N
N ALIG-412-105 6X ~o ALIG-412-105 6X
- g / HOLDING BRACKETS N g / HOLDING BRACKETS
\\\ ?ﬁ g ‘\ ?ﬁ g
90272A247  6X g 90272A247  6X g
#10-24UNC PAN \ #10-24UNC PAN SN
HEAD SCREW\ ~ HEAD SCREW\ ™~
g - g
N ~
91102A011  6X ~ 911024011  6X \
#10 LOCK WASHER #10 LOCK WASHER
™ g ™ g
92865A720  4X ?ﬁ 928654720  4X ?ﬁ
1/2-13UNC X 2 HHCS g 1/2-13UNC X 2 HHCS g
% %
904734223  2X 7 | 90473A223  2X 7 |
1/2-13UNC HEX NUT i ! 1/2-13UNC HEX NUT i !
i i
D Lol

MAINSIDE LEG ASSY. LH/RH
LH MAINSIDE LEG ASSY. SHOWN

FIG. #2

OFFSIDE LEG ASSY. LH/RH
LH OFFSIDE LEG ASSY. SHOWN




3aqIS 537 30I1S440

N

13XNJvaE
3ain9g 3ISOH

—A

e

A0LJ3NNOD NIVHO 537
30IS440 01 LJ3NNOD

NMOHS
Ivd SSOdJ HY

IVY SSOND HA/HT
H/HT090-21¥-0171v

V-v M3IA 'L03S
3AIS 9537 JAISNIVA

A3TNd VIO ¥/1 2
SG0-21-19 IVY SSOdD Ha/HT

HY/HT090-21H-DI71V

ONIddS "LX3 T X vId 8/€
SIES

SOHS T X ONN0S-%/1
2ySviIc2le

SJHS 2/1 T X JINNo2-%/1

9¥SvIG2I6 IANE TIAD /€

2L)86V9

ONILLI4 NO-HSNd LdN 8/1
J3IVAS HILYT AL3LVS Xe 1002-3dS

201-2Iy-911v

HILYT ALIAVS
9L0-C1y-0IV TIAD AIV VIO v/€

00'T-¥€EX86VS

‘NNOJ NIVHO 3 Hd
v060-21v-9171v

JIHSYAM o071 v/1
620920116

1NN X3H ONNOS-¥/1
620VELY06

IPAOA 1A VId v/€
27869

IV SSOA3 HA/HT
Hd/HT 090-21y-DI71v

g-94 M3IIA 'LO3S
3qIS 537 3qI1S440

A3TINd VIT /T 2
SG0-21-19

ONIJdS 'LX3 T X 8/€
Sl1eS

SJHS T X JINN02-+/1

ce# Dl
2PGvIG2T6

SAINIS ONILLND TY3INHL HH OT#
X8 2¥2v96006

SOHS 2/1 T X JINNo2-+/1

9YSVIS2I6
IV SSOd0 HA/HT

H3/HT090-21¥-DIY

A0 AL3AVS
9L0-21¥-DIV

J3IVdS HILVT AL3AYS
201-2ly-DITv

1NN X207 +/1

g A VI v/E
2LN86Y9

TIAD IV VIA v/€

620920116
007-vEENBEYS 1AN' X3H INN02-+/1
3OA TIAD VIT ¥/€ 620VELY 06

2yi86v9

AIHSYA 1V14 3VS LT
Xe 8E0v92Ine

3dIS 937 IAISNIVKW

JOLIJ3INNOJ NIVHI 937
JAISNIVA OL 1J3NNOJ

007g Ny NOTIN
X9 610-CIy-9IIv

SJOHH ¥/€ X ONNEI-E/1
JIHSYA XHI07 /1 X8 01L9YS9826

Xy 620920116

‘LN 3qIN9 37En0a
Xe 280-2ly-DIv

‘Lddg 3aIN9 379NIS
Xe €80-2Iy-DIv
SJHH 2/T1 X ONNoeS-v/1
Xy LEGV6E0ETS NId HJLVYT AL34VS VIO 1
680-21¥-DIV

31¥71d d3A0J A3

£00-2T¥-9I71v NId A377Nd VIT +/€

Xg 880-c1y-DIV

ONIY d3NIVLIY ,¥/€

XE 82Iv0Iv86 1NN X307 NOTAN ONNOS-¥/1

621Y0¥906

ONIY A3ANIVLI LT
1704 J3aINOHS
€EIV0IY 86 2/1 1 X 'vid 91/S

NNOD NIVHO TIvdl SSO¥0 H 486965216

(311S0O4d0>  060-21¥-DI71Y
‘NNOJ NIVHI IV SSOdJ Ha
(NAOHS>  ¥060-21¥-DI7Y




FIG. #4A
TRACK ASSY,



JIHSYA X007 ¥/€
X2 9€0v20lle
ONINV3E SU

[ Xe ZZv0Es
m Av “_H_n _Hu H_” |I_ 1NN X3H INNEl-2/1 L1ON X3H INNOI-¥/€
Xy €22VELV06 Xe 9EovELY0S

NId LOAId dWva @
101-21¥-DI71v ‘LIWTIM  La0ddNS dW9d

sL0g-n 0s SG0-2ly-DITY

X2 660-21¥-0I7v

3gnL Ivd SSOA0

‘LIWOTIA dWVY
010-21¥-911v

SOHH ¥/€ T X ONNOI-#/€
X2 1r8v69826

'ASSY QWAL 40 30ISAv4
‘LXJdg XOg ‘10373
CATINO MJVal 3NO> 601-21¥-0179

ONIY ¥3NIVLIIY .¥/€
X€ 821v01¥86

JIHSYM X007 2/1
Xy €E0va0lle

‘1438 '3SIQ AIIND .‘
CASSY vl HIOE> £01-21p-B1v ~ Ly

&
1NN X3H INNET-2/1 v
LNN X307 NOTAN NIHL ONN91-8/€ Xb  £22VE/b06

Xy 1€0v99506
'ASSY MIVAL Hi/HT '1X3
Ha/HI02e-21¥-01719
'ASSY VAL Hi/HT 'QLS
Savd 1Ive H/HT020-21%-0171v

X2 9¥0-21¥-9I79v

a0 2/1 1 X d3HSYM d30N34 8/€
X8 SIIv06016

SOHH #/1 T X ONNEI-2/1
X9T1 ¥1Lv59826

JIHSYAM X007 2/1
X91  €£0v201l6

1NN X3H JINNET-2/1
X9l €2eVELY06

STvE INIET3A 1
X82 LEMYI96

S3LYId d300H T1vd
Xy L¥0-21¥-DIT9

SITNHN3S 'WNTY LIL/T
X8 11968€
3d0y 3dIM 91/1 - .21
Xy 28L1S9vE

‘LIWAIM 31v7d dITS
Xe 8¥0-21¥-DITv

fo2
Sl
«\

SNId 31v1d dITS
Xy 800-21¢-9I1Y

S X 1704 399IdavY3d INNSI-8/€
Xy ¥¥9VBYSES




Jr# Dl4

34Nl TIvd SSOd3
$1708-n '8S

X2  660-21y-DI1V

1NN X3H ONNST-8/€
1€0vELY06

JIHSVYM 0071 8/€
1€0veolle

d31S
€60-21¥-DI7v

1NN X3H JNNET-2/1
Xy €22vELY06

»21 X 3dvL JdITISIINY
Xd G910L69

SJHS 3ONNST X 8/€
£29VIG2I6

SJOHH ¥/€ T X JINNOI-¥/E
Xe 1y8vSe98es

JIHSYM 0071 ¥/€
XE 9E0V20ll6
'ASSY HIVAL HA/HT "LX3
HJ/HT022-21¥-DIV
'ASSVY AIVAL HA/HT 'TLS
1NN X3H JNN0T-¥/€ STL_
XE  OE0YE/Y06 HJ/HT020-2T¥-DIV

"LWAIM dO01S INOAA
1S0-21l¥y-DI71v




D37 30IS440 HA
Ha 1£0-2T¥-917v

vG# OI4

4318

937 3dIS440 H1
H1 1£0-21¥-DI7v

IVa SSO¥0 Ha
Hd 090-2T¥-9I71v

42074 €Ny NOTAN ‘X¥  610-21p-DI1v

LMdg 3aIND 3ITONIS Xy £80-21¥-DIV

‘NNOOJ NIVHO IV SSOd0 Ha
CNNOJ  LJOHS) ¥060-21+-DI1Y

007 &Ny NOTAN ‘X8  610-21¥-D17V
"IXJdE 3AIND 37EN00 Xy 280-21¥-DITY

937 3AISNIVW H1
H1 04£0-21%-DI7%

1NN X3H INNET-2/1 Xy  €22VELY06
AIHSYM MO0 2/1 ‘X €E0V20116
JIHSYM 1VT4 2/1 X8 E£0v92106
SOHH 2 X JINNEI-2/1 ‘X¥ 02LVLv2l6

1NN X3H 3 JIHSYM L9714 HLIIM
1IM 17108 JOHONY 2/1 S X ONNOI-+/€
X91 T06V¥8.LS16

Ivd SSOdJ H1
HT 090-2Iy-DI7v

NIVHO TIvd SSO¥0 +€974

@ X2  L60-Sly-DITY

'NNOJ NIVHO IV SSO8D H1 _—@
CNNOJ 7791 060-21¥-DI7V

937 JAISNVIN H

HY oB-m:TB._«/
LINN X3H INNEI-2/1 ‘X91  €22YEL106

SOHH 2 X ONNEI-2/1 ‘X9T 02.¥Y59826

‘NIVHO TIVd 401 LJ0HS 01 SLO3INNOJ 'NNOJ
NIYHO ONO7T NV NIVHO TIvy 401 SNO7T 01 S133NNOJ
‘NNOJ NIVHD LdOHS SAVMTIY *x 'HILIMS 34 LSNKW
Y060-2I¥-DITV B 060-21¥-DI7TvY SAOLIINNOD NIVHI
IV SSO¥3 3HL N3HL 087 31vLi0d SI dOL 4I

¥x O4NI IV SSOd3 B TIVY dO0L INVISOdWI %%

a1V dOL 'LX3
102-SI¥-0I71v
1vy 4oL QLS
100-2Iy-DITv

‘1417 3HL
ONITHOJ33Y @319307 Jav SHIT JAISNIVW 3HL 3AIS HIIHA
INV 0319007 SI 1INN d3M0O4 3HL 333HM NO SONION3J3d
JONVHI S3ANIT IV ANV JITNVATAH 3HL 40 ONILNOS FH1-
‘1334838 NI 03ONVHD 39 OS¢ LSNW STIvY SSO83 N3HL L1417
40 3AIS 31ISOdd0 01 T3IHJLIAS 3dv SH3T JAISNIVW 4l
‘1417 40 30IS §3HLI3 NO 0319307 38 NVJ SD3T JAISNIVA
‘037 3AISNIVW d3HLI3 NO d3INNOW 39 NY3J LINN d3M0Od-
JL0ONx*




Is# 9l4

dSH#H Ul




LINTIN dWY
XZ 010-21¥-DITY

JS# 'OI4

LW MIPAL HT 'LX3
H1 02e2-2T¥-DIv
'LIWTIM MIVL HT 'LS
H71 020-21¥-DI7Y

NIVHD ONO7T ANV NIVHD TIvd d01 9NO7T 0L S1O3NNOJ
‘NNOJ NIVHO L0OHS SAVMTY *x 'HOLIMS 39 LSNKW I
@/«omoanvlan_q B 060-21¥-DI71Y SJOLJIINNOID NIVHI k S
IH IV SSO83 3HL N3HL 081 31v1i0d SI 401 41 2

¥ O4ANI T1IVY SSOJ 3 IV dOL INVLIAOJWI *x

‘LIWTIM dOLS INOY4
X2 1S0-21v-DI1Y

"LIWCIM MIVSL HY 'LX3
HY 02e2-2T¥-DITv
'LIWTIM MIVL HY LS
HY 020-21¥-DI7v

NOILYO07T LINN

.._Lzan_\)u._.«n_n_n:n_w w_u\)nn_J«z_uH._.n__u
Xy 8¥0-21y-DIV

NIVHD 1Ivd dO01l 1d0HS 0L S1J3NNOJ °'NNOJ

‘1417 3HL
ONITHOJ33Y @319307 Jav SHIT JAISNIVW 3HL 3AIS HIIHA
INV 0319007 SI 1INN d3M0O4 3HL 333HM NO SONION3J3d
JONVHI S3ANIT IV ANV JITNVATAH 3HL 40 ONILNOS FH1-
‘1334838 NI 03ONVHD 39 OS¢ LSNW STIvY SSO83 N3HL L1417
40 3AIS 31ISOdd0 01 T3IHJLIAS 3dv SH3T JAISNIVW 4l
‘1417 40 30IS §3HLI3 NO 0319307 38 NVJ SD3T JAISNIVA
‘037 3AISNIVW d3HLI3 NO d3INNOW 39 NY3J LINN d3M0Od-
JL0ONx*




3gnL XAdvTd ao 8/1
L11-STy-DITV

331 NOINN NO-HSNd 8/1
02-3dS

Q, dOlS LINOd4
NO 9NITdNOJ3 17N4 9N71d
9N7d 4LdN ¥/1  SPIAVESY

MIVr AIV ANV
dOLlS INOd4 NO

ONITdNOD 71N4 0L ——

3SOH "LOVdL3y 47138
2IS¥eS LJI3NNOD

3gnl AJvd ao 8/€
811-S1¥-017v

34nl MJvid aO 8/€
811-S1¥-0I7v

vo# YDl

(WILSAS dIV 17374 1V

ONILLI4 NO-HSNd 1002-3dS WOd4 GATYA AVM-E BIMYOTYS WON4
331 NOINN NO-HSNd 09-3dS 0L 331 NOINN NO-HSNd 02-3dS 0L
34anl MJvTd ao 8/¢€ 3anl Xovid ao 8/1

811-SIy-0I7v

v M3IN
34nL XovTd ao 8/1
LTI-GIY-9IY

3anl MJvig O 8/€

L11-S1y-DITY

3gnL XovTd ao 8/1
L11-SIy-DI7Y

34Nl MJvTd ao 8/€
811-SIy-DI7v

811-S1¥-917v

811-S1¥-017v

‘Idg 10373 NO
ONITdNOd 717IN4d OL
ROH "LOvd13y 4738
2IS¥eS LJI3NNOD

Q
»£0T X 3SOH 'TAH LdNW 8/€ ‘

£21-60-19 v

3gnl MovTd ao 8/€
811-S1¥-917v

3anl XJvid ao 8/1
L11-SIy-DI7Y

34Nl MJvTd ao 8/€

\ 811-STy-DI Y

J3Ldvav .06
1dN4 8/7€ X LdNW 8/€
90-90-vN09S

(SdOLS MIval>
SHOVAL 40 INOAA 34Nl Xavd o 8/€

811-STv-DIV

3 MIIA a M3IA

3gnL Movid ao 8/1
L11-S1¥-917V

(SdWV MIvdl)
SHIVAL 40 dv3d

‘DI JAIS NIVW d3HLIZ NO TILNNOWN 39 N¥O
LINN d3MOd "FONFIF4Fdd dFWOLSNT NO BNIONId3Id AAVA
@IN02 NOILYANDIANOD 3IHL LN ‘S3INIT JIINVATAH ANV

JIV JHL 04 NOILVYANDIANOD dIANIWWOOIFS 3FHL SI SIHL

ALONX




dI#

d MIIA

331 NOINN NO-HSNd 8/€

331 NOINN NO-HSNd 8/1 X2 09-3ds

Xe 02-3dS

AOLJ3NNOD

‘IXJdd XOd ‘133713
601-2Ty-9I71v

ONILLI4 NO-HSNd 8/€ X LdNW ¥/1
2009-3dS

ONIY-O/M d31dvay
.06 JIFW 8/€ X ddOW 8/€
Xe 90-90-717-1089

‘L,@IM 937 HI0£0-ST¥-DI7Y NO SNILNNOW 04
QIFHSYM X307 91/S) X¥  0€0ve0ll6 Vw|\

ONILLI4 NO-HSNd 8/€ X LdNW ¥#/1

ONILLI4 NO-HSNd
8/1 X LdNW 8/T —

LdN4 8/1 X LdNA /1 —
X1

14 v MIIA

)

X2 2009-3dS T

331 LdN4 ¥/1
2368206 T

Xg 1002-3dS

ONIHSNg X3H
19XG8.L0S

‘(LAN X3H ONN8I-91/8> X8 0E0VELYSE
‘(SOHH T X JNN8I-91/S) X¥ €8SVLY2I6
LINN d3M0Od 600T-HY

MAINA

T M-

ONILLI4 NO-HSNd 8/€ X LdNW /1
Xy 2009-3dS
331 NOINN
NO-HSNd 8/€ A437dNO0J HIY4 X LdNW ¥/1
Xe 09-3dS CONI> X2 8IN9ES9

JIANITAD NIV VI +v/€
Xy 00'T-¥EENB6V9

INA

331 NOINN NO-HSNd 8/€
Xe 09-3dS

ONILLI4 NO-HSNd
8/1 X LdNW 8/1
Xy 1002-3dS

ONILLI4 NO-HSNd 8/€ X LdNW ¥/1
Xe e009-3dS

‘LM 937 HT0£0-2T¥-D171Y NO SNILNNOW
d04 JIHSYM X307 91/S) Xe  0€0v20lle 3
‘(LAN X3H JINNBI-91/S) X2 0E0VELYSE
‘(SOHH T X ONNBI-91/S) X2 €8SY.LY2I6
W3ILSAS IV /7d/74  SE0CY

AATYA T1vE ATV
LdNd #/1 X LdN4 ¥/1
12X4698LY

37ddIN X3H
LdNW #/T X LdNW ¥/1
Xe 2eMe8vS

‘LaIm 93t

H3/HT0£0-217-D171Y NO SONILNNOW

d04 (INN X3H 9#> X2 L0008¥06 3
‘(IIHSYM HI07 9 X2 L009Y201i6
‘(SM3AIS Nvd S#> X2 €SIve/206 3SN

IATYA 'WINND AVM-€  8DIYOY9
MOE13 L3FALS 06
L1dN4 8/1 X LdNW 8/1
X2 T¥AS8L0S
d37dn03

HIB4 X LdNW ¥/1
CONI> X2 8IM9€S9

'IM2d8 "3SIa MIIN®
X2  L01-2T¥-DITV




